THE TOWNSHIP OF ST. JOSEPH

RICHARDS LANDING
WATER POLLUTION CONTROL PLANT

2017 ANNUAL OPERATING REPORT

JANUARY 1, 2017 — DECEMBER 31, 2017




Table of Contents

Table of Contents

INTTOAUCTION ettt ettt e srt s st e s s ae e sesaaeessatasse s s aaeeesbateeesabeesansaesnnsesasssrasasensenn 2
Water Pollution Control Plant Process General DesCription .........oeeeieieieciieeeeieereecennreeecseinns 2
SEWAGE WOIKS ...ttt sttt s e e st e s e et e s ssa e esreessaesasssesusasssaesssesssessnsesnnses 3
(dlaalelaYA @1 o] Tele ] o] IR O SRR RS 3
FIOW EQUAIZATION ettt sttt e sire s s sttt e e ssae e e sne s esease e s eessaesesssaeessseessssssssnasensens 3
NY=Telelale [o AV I =T | o a1=T 0] AU USSR 3
NYTelolalo ooV @i [0 ] 1] i[ole ] o] o FHN SN USRS 3
PhOSPNOrOUS REMOVAL ...ttt st s st e e s bt s ae e te e e sb e e nn e nnee 4
DISINFECHON <.ttt ettt s et s ne e e s s ra e s s e st e s ae e s s aesabeeanrennneas 4
CONITOL BUIAING ettt ettt ettt st sae s s ae e s aa e s stae s staenra e sbsaesnaseseeesnsensesnnnne 4
Figure 1 - Process FIOW DIiQ@IQm ...........cccoioiiiiiiriiienercinnceiencreesneseseesrsssesesaesssseessssessssernnens 5
COMPLIANCE APPRIOVAL ....cvviiicriieieiieercitteerteeee e e steessstesesssesessssesssssesssssersessssesesssesssteesassssssssesesssnes 6
Table 1 - Summary and Overview of Adequacy of Sewage Treatment Program............ 6
Table 2 — AnNnUAl FIOW TRIOUGH ..........ooeiiiiiiiirte ettt re e esae s e e e ne e e 7
) (67 (o 1= T OO OO PO U OO UU U RSO 74
TSGR .2 . o 5 o o <42 -5 - {5 ST - - SEEEEEEEETEEEEER & £« - - 2 2B <o o e D ne e an e asntanasmaassnnsllensaanansnsBenssanssnsfennsest 8
Figure 2 - Instrument Verification Certificate.............ccccoooiiiiiiiiiiniee e 9
Vi Tellg (=lale] glel-Nelale I 1T oo | £ 30NN OO OO 10
What's PIANNEd FOr 20T8 ...ttt ettt e sree s e e s te e s br e saneseteesbe e ssesnenennenen 10
Appendix A - Copy of the Operators CertifiCAte... . 11
Appendix B — Certificate of ClassifiCOtION ..ot eane 12
APPENTIX C — GlOSSANY Of TEIMNS ..iiiieerieereecrtiirereesree et se it e e sereeeesesaee e sesesssesbeesssesssesstssssnens 13



Introduction

The Richards Landing Water Pollution Conftrol Plant (WPCP) Performance Report provides
staff, stakeholders and customers an overview of the performance of the Richards Landing
WPCP in 2017. Furthermore, this report fulfills the annual reporting requirements of the
Ontario Ministry of the Environment and Cliimate Change (MOECC). The enclosed 2017
report for the above reference facility summarizes the performance and related activities
in accordance with C of A #3-0545-93-006. The performance report demonstrates the
commitment of ensuring that the WPCP continues to deliver wastewater services to our
customers in an environmentally responsible manner. The certificate of Classification for the
plant can be seen at Appendix B of this report.

The Sewage Treatment Plant is situated at the west side of the community at the end of
Shore Road. The plant forms part of the sewage collection and tfreatment system comprising
of the underground sewage collection system and Sewage Pumping Station located on
Hwy 548 and Russell Street.

For a description of terms and abbreviations used in this report, refer to the glossary at the
end of the report.

Water Pollution Control Plant Process General Description

The Township of St. Joseph operates a sewage treatment plant that is situated at the east
side of the community on Marguerite Street and forms part of the sewage collection and
treatment system which includes the underground sewer collection system and a sewage
pumping station located on Russell Street. The sewage flows by gravity to the sewage
pumping station from where it is pumped to the sewage treatment plant. The sewage
pumping station is designed for a 20-year peak flow and is supplied with emergency power
from the generator located at the water plant. The sewage treatment plan is a modern
rotating biological contactor RBC design followed by a secondary clarification system. The
disinfected effluent is then discharged by gravity via a sewage outfall line to a diffuser
located 450m offshore which is designed to dilute and disperse the effluent away from the
shore to protect downstream domestic and recreational users.

Wastewater is collected in sanitary sewers in the Richards Landing service area and is
conveyed to the freatment facility. Aluminum sulphate is added at the station to enhance
the settling of solids and phosphorus removal.




Sewage Works

The Sewage Pumping Station is designed for a 20-year peak flow of 17.8LIs (282 USgpm) at
a total discharge heat of 46.0m (151ft) and is supplied with emergency power from the
generator located at the Water Plant.

The Ministry of Environment has approved treatment to secondary level (15 mg/L BODS, 15
mg/L SS & 1mg/L Phosphorous) for discharge of effluent to St. Mary's River. The disinfected
effluent is discharged by gravity via a sewage outfall line to a diffuser located 450m offshore
and designed to provide adequate dispersion and dilution of the effluent to ensure the
effluent is directed away from the shore, to protect downstream domestic and recreational
users. The plant is equipped with a 75KW generator for emergency power. A brief
description of the sewage plant and a Process Flow Diagram follows.

Primary Clarification

The Sewage Treatment Plant comprises of a sewage flow splitter box with a manually raked
bar screen. Adjacent to the splitter box is a composite sampler which collects composite
samples of raw sewage for testing purposes. The flow is directed into two primary
clarification and sludge storage septic tanks with a total volume of approximately 450m'
(119,000 USgal) which includes approximately six months' storage volume for primary and
secondary sludge. These tanks overflow through two weirs into the equalization tanks.

Flow Equalization

Flow is directed into the two aerated equalization tanks, with a total flow equalization
capacity of approximately 230m3 (60,750 US gal) equipped with three submersible pumps
(two duty and one standby) each having a rated capacity of 6.7 L/s (106 USgpm) at 3.3m
(10.8ft.) T.D.H., and coarse bubble air-diffusion system equipped with air blower having a
capacity of 230m3/h (135 cfpm) against 38 kPa (5.5 psi).

Secondary Treatment

Comprising of three 3.6m (12ft) diameter by 6.1m (20ft) long Rotating Biological Contactor
Units with a total of 22,850 m2 (245,800 ft2) bio support media divided into four separate
stages and equipped with one air blower and supplementary air diffusion system for the first
two stages and having a capacity of 255 m3lh (150 cfpm) against 23.5 kPa (3.50 psi).

Secondary Clarification

Three secondary clarifiers, each approximately 3.5m x 3.5m (11.5ft x 11.5ft) dimensions and
each equipped with one air-ift sludge return pump and one air lift surface skimmer.




Phosphorous Removal

Chemical phosphorous removal system comprising one aluminum sulfate (alum) storage
tank, day tank, transfer pump and three positive displacement diaphragm metering pumps
feeding alum to the head of the clarifiers.

Disinfection

Sodium Hypochlorite (chlorine) disinfection system comprising of one day tank and a
metering pump feeding chlorine into the chlorine contact chamber having a detention
time of 30 minutes.

Control Building

A 135m2 conftrol building situation on top of the equalization tanks and housing the
chemical storage and feeding facilities, air blowers, standby power, electrical and control
panels. The overall plant has been designed to run manually with automatic controls for
pump, air lift pumps and scum skimmer. Levels are monitored automatically, and the plant
effluent flow charted electronically. The plant effluent flow in turn controls the level of alum
dosage to the clarifier. All major components of the plant are monitored, and alarms are
activated via a telephone line to the relevant personnel in case of an emergency. Overall
the plant is very functional in terms of the original design criteria of simplicity in design and
maintenance with low operational costs.




Figure 1 - Process Flow Diagram

—_—— =
~—-
L

= ——
i
|
'
na e
z“ nw
no o | ERILI aa Energy
The Towmship of
0w £ St. Jomaeph
SESTC T Communily of
Ri o
o Bt . ichards Londing
cPTC Tasex Sewage Worke Progromma
- == §™ e | EEe SRS
* s Sewoge Treclmant Plonl
- | i . -
.
H
20e 1 -
"
i : .
i}
207 = - 2
w
Ed -
i MECHANICAL
00 mw | SCHEMATICS
§
(L i [ HYORAVUC CRADENT

._\_

Q_9j

EXiTee SLwACK
PUMPRG STATION




Compliance Approval

In compliance with section 17 of C of A # 3-0545-93-006, The Township of §t. Joseph produces this
annual report. Below is an overview of the success and adequacy of the sewage treatment
program. The Based on the information in Table 1 the plant far surpassed all objectives that the
plant was designed and required to perform.

Table 1 - Summary and Overview of Adequacy of Sewage Treatment Program

Richards Landing WWTP Plant Performance

Lab Results Plant Performance - At
Total
Date Monthly Average BODS TP TSS BOD5 TP
Flow Daily Flow | (me/L) | (mg/L) | (mg/L) | (ke/d) kg/d)
(m3)  |#days (m3)
Jan-17| 3845 30 128.16667 4 0.38 8 0.5126667 | 0.0487033
Feb-17| 3799 28 135.67857 7 0.27 9 0.94975 | 0.0366332
Mar-17| 4301 31 138.74194 4 0.42 9 0.5549677 | 0.0585716
Apr-17| 5315 30 177.16667 4 0.53 9 0.7086667 | 0.0938983
May-17| 5041 31 162.6129 4 0.65 9 0.6504516 | 0.1056984
Jun-17| 4301 30 143.46667 12 0.59 5 1.7216 | 0.0846453
Jul-17| 4444 31 143.35484 4 0.7 5 0.5734194 | 0.1003484
Aug-17| 4.441 31 | 0.1432581 4 0.85 7 0.000573 | 0.0001175
Sep-17| 3485 30 116.16667 4 0.65 8 0.4646667 | 0.0755083
Oct-17| 4320 31 139.35484 4 0.46 8 0.5574194 | 0.0641032
Nov-17| 3691 30 123.13333 4 0.44 5 0.4925333 | 0.0541787
Dec-17| 3073 31 99.129032 4 0.3 6 0.3965161 | 0.0297387
Non compliance Limits 25 25 1 10.5 10.5
Effluent Objectives 15 15 1 6.3 6.3
Average (mg/!)
Effluent Parameter - BOD:s <5
Suspended Solid - 15 7.33
Total Phosphorus - 1 .52

Based on the information in Table 1 the plant far surpassed all objectives that the plant was
designed and required to perform.




Effluent quality at all times surpassed the objectives set outin the C of A based on the information
in Table 1. Flows through the sewage tfreatment plant did not exceed the specified average daily
flow of 422.5m3/d in any month in 2016. The average daily flow being 110m?3in 2016 which is 26%
of the design flow. The maximum daily flow of 175m?® was recorded on August 10, 2016 and was
11% of Maximum daily flow designhed of 1537.9m3/d.

Table 2 - Annual Flow Through

Flowm? Alum Cl (Litre) Dosage AvgFlow Max

(Litre) Flow

January 3845 929 102 3.4 124 179
February 3799 884 94 2.96 136 160  Maximum

March 4301 932 92.9 2.59 139 163

Aprl 5315 1144 95.8 2.16 139

May 5041 926 102 2.49 163 175

June 4304 787 84.4 2.35 144 169

July 4444 833 98.3 2.65 143 163

August 4441 79 97.9 2.64 143 167

September 3485 740 91 9.2 116 128

October 4320 1055 98 2.7 139 160

November 3694 1142 97 3.2 123 173

December 3073 1077 104 4.6 99 133

50,062 10,528 1,157.3 40.94

Sludge

When the sludge tanks are full, the sludge is hauled and disposed of at drying beds located at
the Township of St. Joseph Landfill Site C of A No. A561701.1n 2017, 52 500 gallons of sludge were
removed from the plant and in 2018 it is anticipated that approximately 50 000gallons of sludge
will be generated. The sludge was hauled by licensed hauler Edwin Karhi, Licence #900494, and
it is anficipated that the same contractor and location will be used for sludge removal for the
upcoming 2018 reporting period.




Testing

Raw and treated parameters set out by the C of A are analyzed at SGS Lakefield Research an
accredited laboratory located in Lakefield Ontario. In house testing is done by a Licensed
Operator.

The information generated from this program is used to monitor the treatment efficiency of the
treatment process and to assist with changes to improve the quality of the effluent from the plant.